6. Hydraulic Parts




Hydraulic Parts

Ser. No. [Part No. Name & Specification 9ty Remarks
BH6 | BH7 | BH8
6-1 [LW-8-06—04-01 Connecting plate EHR 1 1 1
6-2 |ASY BH gearbox assemby [ RS me 1 1 1
6-3 |CBN-F310 Gear pump W 1 1 1
6-4 |BH7-14-102 0il inlet nipple for pump PTO ¥t F 1 1 1
6-5 |BH7-05-014 Inlet pipe for pump IR 1 1 1
6-6 |53 0il level gauge N 1 1 1
6-7 [BH7-05-125 Outlet nipple for tank ERSEi NSRRI DS 1 1 1
6-8 |HBI0A25 Bolt M10%25 IRAEM10%25 4 4 4
6-8  |SW10 Spring washer 10 HEIL0 4 4 4
6-10 |SW8 Spring washer 8 BHEg 10 10 10
6-11 [HSHSBA20 Hexagon socket head screws AR IRARMS) 6 6 6
6-12 [BH7-14-101 Outlet nipple for pump PTOH 3 1 1 1
g-13 |BH7-05-128 Inlet nipple for tank JEIH A ARk 1 1 1
6-14 |YXO811AT1 Filter TR 1 1 1
6-15 |HB8A20 Bolt M8#30 M2 HEM8*30 4 4 4
6-16 [QUQL Air cleaner FRUEHE R 1 1 1
6-17 [BH7-05-129 Outlet nipple for filter IR EEL 1 1 1
6-18 |BH7-05-019 Outlet pipe for value 5 6 19 LS o 2L 1 1 1
6-19 [BH7-05-011 Tank iR e 1 1 1
§-20 [BH7-05-123 Inlet nipple for value WA Dk 1 1 1
g-21 {BH7-05-122 Nipple for value AR ek 12 12 12
g-29 |BH7-05-016 Inlet pipe for value £ B 1 1 1
6-23 [DL39-FI5L-T/00(AB){\ultiple unit valve % W1 1 1 1
6-24 |BH7-05-124 Outlet nipple for value I et o 1K 1 1 1
6-25 |BH7-05-012 Outlet pipe for stabilizer cylinder S R i 2 2 2
6-26 [BH7-07-004 Stabilizer cylinder 2 R 2 2 2
6-27 |BH7-05-012 Inlet pipe for stabilizer cylinder b e S 2 2 2
6-28 {BH7-07-005 Swing cylinder e ik 2 2 2
6-29 |BH7-05-127 Three—way connection e gy = K 2 2 2
6-30 |BH7-05-012 Inlet pipe for swing cylinder 3 I Ve RV 1 1 1
6-31 |BH7-056-012 Outlet pipe for swing cylinder 0 T 1 1 1
6-32 [BH7-05-013 Joint pipe for swing cylinder emphiTdemmEdl 2 2 2
BH6-05-012 Inlet pipe for boom cylinder/BH6 REE ML I
6-33 BH7-05-012 Inlet pipe for boom cylinder/BH7 | ABVEFMIGLHEHE 1
BH8-05-012 Inlet pipe for boom cylinder/BH8 KB WG 1

1, 2




oer. NO,

rarte NoO.

Ndue & opecilLiidLion

RElldUKS

BH6 | BH7 | BH8

BH6-07-001 Boom cylinder/BH6 Kol B L 1

6-34  |BH7-07-001 Boom cylinder/BH7 KB BT 1
BH8-07-001 Boom cylinder/BH8 PNk 41N 1
BHE~-05-012 Qutlet pipe for boom cylinder/BHB KB ELH E 1

6~35 |BH7-05-012 Qutlet pipe for boom cylinder/BH7 KA ith T 1
BH8-05-012 Outlet pipe for boom cylinder/BH8 KA E L H v 1
BH6-05-012 Outlet pipe for dipper cylinder/BH6 /B L H 1

6-36 [BH7-05-012 Outlet pipe for dipper cylinder/BH7 /NI T i 1
BH8-05-012 Outlet pipe for dipper cylinder/BH8 NI L 1
BHE-07-002 Dipper cylinder/BH6 AL £ T 1

6-37 |BH7-07-002 Dipper cylinder/BH7 /NE R T 1
BH8-07-002 Dipper cylinder/BHS NEREE T 1
BH6-05-012 Inlet pipe for dipper cylinder/BH6 N T 1

6-38 [BH7-05-012 Inlet pipe for dipper cylinder/BH7 /NERE W TR 1
BH8-05-012 Inlet pipe for dipper cylinder/BHS ANEE kv 1
BH6-05-012 Inlet pipe for bucket cylinder/BH |“HAHELHEIHE 1

6-39 [BH7-05-012 Inlet pipe for bucket cylinder/BH7 |SHAMMETREME 1
BH8-05-012 Inlet pipe for bucket cylinder/BHS ST v 1
BI6-07-003 Bucket cylinder/BHG R 1

6-40  |BH7-07-003 Bucket cylinder/BH7 2k 1
BH8-07-003 Bucket cylinder/BHS - 1
BH6-05-012 Outlet pipe for bucket cylinder/BH6 S AL H i 1

6-41  [BH7-05-012 Qutlet pipe for bucket cylinder/BH7 S AL H v 1
BH8-05-012 Outlet pipe for bucket cylinder/BHS Sp AT H 3k 1

b=




L. Boom Parts

)

@®
M

16




Boom parts

Ser. No. |Part No. Name & Specification oty Remarks
BH6 | BH7 [BH8
4-1 |NN8 NN8 U IZ NS 6 6 6
4-2  |HBBA70 Bolt M8*70 BRFEM8*70 1 1 i
4-3  |BH7-02-103 |Pin for dipper INah R [ e 1 1 1
4-4  |HB8A55 Bolt M8%*55 WEFEMB%55 3 3 3
4-5 |BH7-02-102 |Pin for dipper cylinder |/NahE L84 CEF 1 1 1
BH6-07-002 [Dipper cylinder/BH6 NS LA R 1
4-6  |BH7-07-002 [Dipper cylinder/BH7 /NBI R LR R 1
BH8-07-002 |Dipper cylinder/BH8 NS L S 1
4-7  |BH7-03-101 |pin for dipper cylinder |/MEVEHELHH CEMD | 1 1 1
4-8  |HBBAGO Bolt M8%60 BRHEMB*60 2 2 2
4-9  |BH7-09-103 [Pin for boom cylinder I |KZNE#HHEA1F 1 1 1
4ogo  [PHTZ097011 |Swing/BH6/BH7 R RA 1 1
BH8-09-011 |Swing/BHS B TR G 1 1
BH6-03-011 [Boom/BH6 KB BRE1F 1
BH7-03-011 [Boom/BH7 KBRS 1
4-11 [BH8-03-011 [Boom/BHS KBPE IR 1
4-12 |HP16A25 Hoop 16%25 41625 4 1 4
4~13 [BH7-03-102 |[Pin for boom cylinder Il |RBNEMGEL4EH LA 1 1 1
BH6-07-001 |Boom cylinder/BH6 KB M B % 1
4-14 |BH7-07-001 |[Boom cylinder/BH7 KB TR 1
BH8-07-001 |Boom cylinder/BH8 K Bh R LS % 1
4-15 |BH7-09-102 |Pin for boom cylinderIll | KBNE MGELESH (FHHD 1 1 1
4-16 |BH7-03-104 |[Safty pin for boom KENE 25 1 1 1

=
Pz
=




5. Bucket/Dipper Parts




Bucket/Dipper Parts

Ser. No. {Part No. Name & Specification aty Remarks
BH6 | BH7 | BHS8
BH6-02-011  [Dipper/BH6 PR A 1
5-1 |BH7-02-011 Dipper/BH7 NNEREAT 1
BH8~02-011 Dipper/BHS N RE 1
5-2 [NN8 Lock nut M10 B BIZIIM10 11 11 11
5-3  |BH7-02-101 Pin for bucket I SR ELES (BAD) 1 1 1
5—4 |HBLOA5S5 Bolt M10%55 BEFEM10%65 7 7 7
BH6-07-003 Bucket cylinder/BH6 L 1
5=b  [BH7-07-003 Bucket cylinder/BH7 T 3}y 1
BH8-07-003 Bucket cylinder/BH8 iR 1
5-6 [RP4 R pin RiH 2 2 2
5—7  |BH7-13-101 Pin for thumb I AR R () 1 1 1
5-8 [STP5A35 Split pin 5%35 FF L14¥§5%35 1 1 1
5-9 |BH7-12-011 Tunmb support HIARX ARG E1F 1 1 1
5-10 [BH7-13-102 Pin for thumb 1I HIAR S fHah (2D 1 2 1
5-11 [BH7-13-011 Thumb HIARX 1 1 1
5—12 [BH7-01-102 Tooth 7 4 4 4
5—13 (HB12A1.25A55 |Bolt M12%1. 25%45 NAIERMI2X 1, 25X 45 ] 8 8
514 [SW8 Spring washer 8 HE8 8 8 8
5-15 [HN12 Nut M12 WEREM12 8 8 8
5-16 |BH7-01-011  |Bucket SHERA A 1 1 1
5-17 [BH7-01-101 Pin for bucket I Sk [E 2 4 4 4 4
5—18 |BH7-01-012 Link Support bracket HEAT R SRR A 1 1 1
5-19 |BH7-01-013 Link guide (left) EFREM (B 1 1 1
5-20 [BH7-01-014 Link guide (right) EFEAY G 1 1 1




3. Sub Frame/Stabilizer Parts

Q2




Sub Frame/Stabilizer Parts

Ser. No. [Part No. Name & Specification aty Remarks
BH6 | BH7 |BH8
3-1 BH7-10-104 Proteation bar PEHIRE RIS 1 1 1
3-9 WYXw-1 Seat JEly o 1 1 1
3-3 |PW8 Plain washer 8 T8 12 | 12 ] 12
3-4 SW8 Spring washer 8 LR 8 8 8
3-5  |STP3A20 Split pin 3%20 FFO4#3%20 21 2| 2
3-6 BH7-06-011 Mounting plate for seat JERFREAR AR & 1F 1 1 1
3-7 |\N8 Lock nut M8 BURIRRINS 6|66
3-g  |HB8A20 Bolt M8%20 JZHRMB*20 4 [ 4] 4
3-9 HK10A25 Seven korns knob -t £ BEAL404M10%25 1 1 1
3-10  |BH7-06-012 Support plate PEFS TR &1 1 1 1
3-11 [HB12A25 Bolt M12%50 HEHEM1 2450 4 4 4
3-12  [WN12 Lock nut M12 B ARRIMI2 4| 4| 4
3-13  |BH7-06-102 Pin for seat FEER AT B 1 1 1
3-14 P12 Plain washer 12 P12 10 | 10 | 10
3-15 |HB8A45 Bolt M8*45 B RMB*45 41 4| 4
3-16  |HB10A30 Bolt M10%30 EHEM10%30 4 4 4
3-17 SW10 Plain washer 10 P10 7 7 7
3-18 |BPWIO Big plain washer 10 K10 4 4 4
3-19  |BH7-05-011 Tank WAEEA 1|11
3-20 |PW20 Plain washer 20 P20 22| 22 | 22
3-21 BH7-10-101 Stablizer cylinder pin R el R 4 4 4
3-92  {STP5A35 Split pin 5%35 FF F1455%35 12 | 12 | 12
3-23  |SPS5A20 Spring pin slotted 5%30 SE [ B 5430 10 | 10 ] 10
3-24  |BH7-07-004 Stablizer cylinder SR T 21 2] 2
3-25  |BH7-08-102 Leg fixed pin SRR AL IS 2 4 11 ]
3-26 BH7-08-10 Pin for leg support FEFF I E B 2 2 2
3-97  |BH7-08-011 Leg support JEBRIR S 2122
g-98  [BH7-16-101 B 4 |4 |4
3-99 |GB97.1-86 12 8 8 8
3-30 [GB93-86 k12 8 |18 |8
3-31 |GB6170-86 HZRRM12 8 8 |8
3-39  |BH7-08-012 Stabilizer leg EFHREH 2 21 2
3-33 BH7-10-011 Base frame/BH6/BH7 Je& J8e o PSR A 1 1
BH8-10-011 Base frame/BH8 JE e L AR 1
3-34  [BH7-10-102 Pin for swing cylinder 27 ) L 21 2| 2
F£10, 2R




3-1 BH7-10-104 Proteation bar A R

3-35  |BH7-07-C05 Swing cylinder e [ L

3-36  |BH7-09-104 Pin for swing 4[] i (RL 45

4a7 BH7-09-011 Swing frame/BH6/BH7 e er
BH8-09-011 Swing frame/BHS TR A

3-37  |BH7-09-207 Spacer (=S

3-3g  [HB8AS5 Bolt M8%55 IEFEMS%55

3-40  |BH7-09-101 Hinge pin BEAMESS

3-41 GF8A1 Grease fitting M8%1 M8 1

342 HSHS10A35 Hexagon Socket head screws M10%35 PN FR B R SRR AEM10%3

3-43  [BH7-10-103 Rubber block ik

3-44 [RP4 R pin 4 RE4

345 |BH7-09-105 Swing pin e s

3-46  |BH7-10-015 Front cover e B AT AR A

3-47  [DL39-FI5L-T/00(AB) [yultiple unit valve E4i8

3-48  |BH7-10-105 Spacer B AR RE

3-49  [PWIO Plain washer 10 P10

3-50 |HB10AL. 25A40 Rolt M10%1.25%40 IEEEM10%1. 26%40

9-51  |BH7-10-226 Reinforcing plate BRAAIMIRAR

3-59  [HN1O Nut M10 IREIM10

3-53 [HB10A65 Bolt M10%65 BRFEM10%65

3-54  |DC60A120 Dust cover 60%120 By #60%120

3-51  [BHNLO Ball head nut MI10 BRIARIEML0

3-p5  [BH7T-10-228 Upper cover & e

3-56  |HB8A25 Bolt M8*25 1Z42M8%25




1 BH Gearbox Parfts




BH Gearbox Parts

Ser.No. |Part No. Name & Specification Qty Remarks
1-1  |CFS48 Circlip 48 B AR 848 1
1-2  |LW-8-06-04-02-01 Seat for spring I HERF— 1
1-3  |LW-8-06-04-02-03 Spring L 1
1-4  |LW-8-06-04-02-02 Seat for spring II HE-RT 1
1-5  |[LW-8-06-04-02-04 Ball ENER 3
1-6  |LW-8-06-04-02-05 Shaft ERmipLEs 2 1
1-7 GR16A1.5 Greasy blockage M16%1.5 VHIEM16%1. 5 1
1-8  |BW16 Bonded washer 16 HETE16 2
1-9  |LW-8-06-07-02-08 Box I R — 1
1-10  |I6180~022 Exhaust bolt H M2 1
1-11 |RDP5A16 Round pin 5%16 (A 45516 2
1-12  |0S725010 Oilseal 72%50%10 THE 72%50%10 1
1-13  |B6007 Bearing 6007 BRI ER #6007 2
1-14  |B6010 Bearing 6010 RV BRH 76010 2
1-15  |LW-8-06-04—02-07 Driven gear BN 1
1-16  |CFH50 Circlip 50 HhH 50 2
1-17  |LW-8-06-07-02-06 Driving Gear E3hikEe 1
1-18  [0S50357 Oilseal 50%35%7 T 50%35%7 1
1-19  |LW-8-06-07-02-10 Paper pad i 1
1-20  |LW-8-06-07-02-09 Box II TR — 1
1-21  |HN6 Nut M6 BEREMG 8
1-22  |SW6 Spring washer 6 HEG 8
1-23  |HSHS6A35 Hexagon Socket head screws M6%35 IS A R AT S BB AT M6 %35 8

1MW, L1 XH




2. Mounting Parfts




Mounting Parts

Ser.No. [Part No. |Name & Specification Qty Remarks
2-1 BH7-10-011  [Base frame JHE R IR 1
2-9 BH7-10-106  [Support pin 4 2
2—3 left Lower connecting weldment (left) |JEEEEMEEH () 1
9—4 NN20 Nylon lock nut M20 B SR RIM20 5
2—h PW20 Plain washer 20 FHER20 10
2-6 HB20A95 Bolt M20%95 12 HEM20%95 1
2—7 RP4 R pin 4 R4 4 2
2-8 HB20A120 Bolt M20%120 BRAEM20%120 1
2—9 BH7-11-203 Joint plate BERIERT 2
9-10  |BH7-11-012  |Draw bar bk RS 1
2-11 BH7-11-013  |Lower connecting weldment (right) |IREEEMIEEMH CH) 1
2-12 HB20A55 Blot ‘M20%55 HEHEM20%55 2
29-13  |HB20A185 Bolt M20%185 IZHEM20%185 1
9-14  |BH7-11-101  |Spacer LEEREY 1

E 22 T S R




